AMATIC.

005701 & UP

ASJ-4000

MAX

SERTIAL# &




PARTS LIST

SERIAL# 6-005701 & UP

Item Service With Quantity
Ho. Part No. Required Description
1 3-806-02007 1 Outer Frame Weldment
2 1-230-12006 4 Retaining Ring, 5/8 Dia.
3 1-204-01602 4 Washer, Plain 5/8"
4 1-441-11006 4 Bearing
5 1-806-04006 2 Leveling Link
7 0-204-21701 1 Washer, Lock, 3/4
9 0-200-31707 1 Capscrew, Hex. Head
10 3-806-02003 1 Center Frame Weldment
11 1-400-50000 5 Grease Fitting
12 1-441-12001 4 Bearing, Backed
13 0-203-01101 1 Nut, Hex.
14 0-204-11103 1 Washer, Lock
15 1-806-02011 L Front Pin Weldment
16 0-200-31206 3 Capscrew, Hex. Head
17 3-800-02003 i Pad Arm Weldment, R.H.
18 2-480-50004 1 Saddle Assembly, R.H.
19 0-203-01000 3 Nut, Hex
20 2-800~02007 1 Saddle Weldment, R.H.
21 4-480~50003 2 Lift Pad - Rubber
22 0-201-21001 8 Machine Screw, Flat' Head
23 3-480-50008 1 Yoke Weldment, R.H.
25 0-201-21100 1 Machine Screw, Flat Head
26 3-806-02001 1 Table Weldment
28 2-480-50005 1 Saddle Assembly, L.H.
29 3-800~-02004 1 Pad Arm, L.H.
30 2-800-02008 1 Saddle Weldment, L.H.
31 3-480-50009 1 Yoke Weldment, L.H.
32 2-806-04045 1 Rod, Safety Catch
33 3-800-04001 1 Safety Catch Hinge
34 0-203=51200 2 Nut 3/8, Palnut PW-375012
35 2-806-02005 1 Valve Cover Weldment
36 1-232-20001 2 Hand Grip, 7/8 Dia.
38 1-312-01001 1 Valve, Alr, 3-way
39 0-275-01002 1 Nipple, 1/4-2" long
40 0-275-11001 1 Elbow, 1/4, 90°, Street
41 0-204-11201 3 Washer, Lock
42 0-203-01200 3 Nut, Hex, 3/8-16 UNC
43 2=-310-13014 1 . Cylinder, Weldment, 6" Bore
44 1-391-03000 1 Packing, Molded, 6" Bore
45 2-390-13003 1 ' Wiper, Ring, 6" Bore
46 2-310-20018 1 Piston Rod Weldment
47 1-230-12001 4 ' Retaining Ring, Extermnal
48 1-470-23010 1 Shaft, Grooved Ends
49 1-400-50002 2 Grease Fitting, 3/16 Drive Type
50 2-480-00009 2 Wheel Metallic, 3" Dia.
51 1-204-01704 4 Washer, Special, 1.005 O.D.
53 3-310-323015 1 Lower, Head Plate Weldment
54 1-203-01403 2 Nut, Special, 1/2-13 UNC
55 1-204-01403 2 Washer
56 1-202-80201 2 Bolt, Shoulder
57 1-441-11002 2 Bearing
58 0-200-31419 2 Capscrew, Hex Head
59 1-480-01002 2 Wheel, Non-Metallic, 5" O0.D.
60 0-200-31210 2 Capscrew, Hex Head
61 1-470-14002. 1 Shaft
62 1-203-01202 2 Nut, Special
63 3-480-00002 2 Wheel, Metallic, 4" 0.D.
64 1-204-01403 2 Washer, Flat
65 1-806-00003 1 Center Pad Adapter

(Optional & Extra)



